

Test Report No.: RSH0812122897E Date: December 26, 2008 Page 1 of 24

Customer: Hangzhou Huatai Optic Tech. Co., Ltd.

Address : 2-2-4/F, No. 224 Tianmushan Road, Hangzhou 310012, P. R. China

Report on the submitted sample said to be

Sample Name : Optical Fiber Amplifier

Style No. : HA5100

Sample Receiving Date : December 12, 2008

Testing Period : From December 15, 2008 to December 25, 2008

Test Requested : With reference to RoHS Directive 2002/95/EC, and its amendment directives.

Test Method : With reference to IEC 62321 Ed 1.0

Screening by XRF Spectroscopy

Results : Please refer to next page(s).

Signed for and on behalf of BACL

William Wei

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 2 of 24

Results:

1. Tested Part(s) List:

Part(s) Name	Model/ Specs	Seq. No.	Sample Description
Top Cover	1	1.1	Silvery metal board
Top Cover	Cross brad	1.2	Silvery metal screw
	1	1.3	Silvery metal board with black printing
	Cross stud	1.4	Multi-colored zinc plating metal screw
Front Side Cover	Cross stud	1.5	Multi-colored zinc plating metal screw (Long)
	1	1.6	Black plating metal (Handle)
	/	1.7	Copper-colored metal screw
Both Side Cover & Bottom Cover	1	1.8	Blue zinc plating metal rivet
Botti Side Cover & Bottoili Cover	/	1.9	Blue zinc plating metal rivet (Small)
		1.10	Black plastic
		1.11	Ivory plastic
		1.12	Black plastic outer cable jacket
		1.13	Copper-colored metal
		1.14	Dull brown plastic cable jacket
Power Wire	H05VV-F	1.15	Blue plastic cable jacket
Power wire	10A, 250V	1.16	Yellow with green plastic cable jacket
		1.17	Copper wire core
		1.19	Silvery metal column
		1.20	Cream-colored plastic
		1.21	Bright silvery metal sheet
		1.22	Black plastic
	D227024 AVA/A4	2.1	Transparent plastic sheet with blue coating
Row Wire (Three Rows)	B237831 AWM 1007 18AWG	2.2	Semi-transparent plastic
Now wile (Tillee Rows)	80 300V VW-1	2.3	Black plastic cable jacket
	V VV-1	2.4	Brown plastic cable jacket

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 3 of 24

Part(s) Name	Model/ Specs	Seq. No.	Sample Description				
5	B237831 AWM	2.5	Blue plastic cable jacket				
Row Wire (Three Rows)	1007 18AWG	2.6	Silvery metal				
(**************************************	80 300V VW-1	2.7	Silvery metal wire core				
		2.8	Cream-colored plastic				
Row Wire	,	2.9	Yellow plastic cable jacket				
(Seven Rows)	1	2.10	Red plastic cable jacket				
		2.11	Silvery metal				
		2.12	Silvery label with black and blue coating				
		2.13	Black plastic (Frame)				
		2.14	Black plastic cap (Small)				
		2.15	Black audion				
		2.16	Black body with silvery metal pin	R1P (Q2) W32			
		2.17	Silvery metal pin				
		2.18	PCB (Green coating, Copper foil, Solder and SMD circuit components) (SHPC)	88J1			
_		2.19	Silvery metal cover				
Fan	AD0405MS-C50	2.20	Grey solid sheet				
		2.21	Black gear-shaped plastic ring				
		2.22	Dull silvery gear-shaped metal ring				
		2.23	Copper wire	Motor			
		2.24	Red lacquered wire	IVIOLOI			
		2.25	Copper-colored hollow metal column				
		2.26	Silvery metal axes				
		2.27	Red plastic cable jacket (Thin)				
		2.28	Black plastic cable jacket (Thin)]			
Tin line	1	2.29	Silvery metal				
Audion	1	2.30	Orange diode body				
Tantalum Capacitor	106/ 16V	2.31	Yellow body				
SMD Capacitor	1	2.32	Black SMD capacitor body				
Audion	J44G	2.33	Black audion body				

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 4 of 24

Part(s) Name	Model/ Specs	Seq. No.	Sample Description
/	KDC0C	2.34	Silvery metal body
/	KDS8G	2.35	Silvery metal pin
Crystal Casillator	9.000	2.36	Crystal oscillator body
Crystal Oscillator	8.000	2.37	Silvery metal pin
IC	LICKAGEA CDNOA07	2.38	Black IC body
IC IC	HCK4Q5A CDN2407	2.39	Silvery metal pin
10	755240K I M224	2.40	Black IC body
IC	75E318K LM324	2.41	Silvery metal pin
10	424 A C 7 CN 40KN	2.42	Black IC body
IC	431AC 7CM 48KN	2.43	Silvery metal pin
IC	NDMC NSO 0747 MAX	2.44	Black IC body
IC IC	THAILAND	2.45	Silvery metal pin
IC	L M4447 O O	2.46	Black body
IC IC	LM1117-3.3	2.47	Silvery metal sheet
10	74HC245D L7K8S1	2.48	Black body
IC	UnG0806E	2.49	Silvery metal pin
IC	0040107 144205440	2.50	Black body
IC IC	89A8J2T M430F149	2.51	Silvery metal pin
		2.52	Black body
Voltage Stabilizer	TIP122 GKL87 CHN 824	2.53	Silvery with copper-colored metal
		2.54	Silvery with copper-colored metal sheet
		2.55	Black body
Voltage Stabilizer	TIP127 CC1AEW MAR720	2.56	Silvery with copper-colored metal
		2.57	Silvery metal pin
Connecting Dista	CON14A 14Pin	2.58	Black body
Connecting Plate	Double Connector	2.59	Silvery with copper-colored metal pin
		2.60	Black plastic outer
Inductor	SB-2 E196	2.61	Ferrite with green coating
		2.62	Copper coil

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 5 of 24

Part(s) Name	Model/ Specs	Seq. No.	Sample Description
		2.63	Black plastic sheet with white coating
Electrolytic Capacitor		2.64	Silvery metal cover
	16\/_220\\F	2.65	Semi-transparent electrolytic paper
	16V, 220µF	2.66	Dull silvery metal sheet
		2.67	Black plastic
		2.68	Silvery metal pin
		2.69	Black plastic sheet with white coating
		2.70	Silvery metal cover
Electrolytic Capacitor		2.71	Semi-transparent electrolytic paper
	25V, 470µF	2.72	Dull silvery metal sheet
Capacitor		2.73	Grey solid sheet
		2.74	Black plastic
		2.75	Silvery metal pin
		2.76	Blue plastic cover
		2.77	Beige plastic
1	BONENS 3266 W103 302B	2.78	Silvery metal nail
1		2.79	White solid sheet
		2.80	Silvery metal pin
Screw	/	2.81	Silvery metal screw
1	/	2.82	Black plastic
PCB	5461-201 V. 050425	2.83	PCB (Green coating, copper foil)
PCB	1550-RJ45 V. 080417 350D439	2.84	PCB (Green coating, copper foil)
Nut	/	2.85	Hexagonal silvery metal nut
		2.86	Black plastic
		2.87	Silvery metal
Plug	W//C 40A 050V	2.88	Green plastic
	WK 10A, 250V	2.89	Black plastic
		2.90	Silvery-white plastic pipe
		2.91	Silvery metal sheet

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 6 of 24

Part(s) Name	Model/ Specs	Seq. No.	Sample Description
		2.92	Blue plastic
Bracket	/	2.93	Silvery metal
		2.94	Silvery metal pin
		2.95	Black plastic
		2.96	Silvery metal hollow column
Switch	/	2.97	Silvery metal spring
		2.98	Silvery metal sheet
		2.99	Silvery metal sheet
		3.1	Black plastic
		3.2	Grey plastic
Switch	/	3.3	Dull silvery metal spring
Switch	,	3.4	Dull silvery metal (U shape)
		3.5	Copper-colored metal (Small clamp)
		3.6	Silvery with copper-colored metal pin
LED	/	3.7	Green plastic
LED		3.8	Silvery metal pin
LED	,	3.9	Yellow plastic
LED	1	3.10	Silvery metal pin
		3.11	Black plastic
USB Connector	/	3.12	Silvery metal sheet
		3.13	Copper-colored metal pin
		3.14	Black plastic
Key	/	3.15	Silvery metal
		3.16	Silvery metal ring
		3.17	Silvery metal (With screw thread)
		3.18	Silvery metal ring
Lock	1	3.19	Silvery metal (With green and red pot)
		3.20	Silvery round metal sheet
		3.21	Black plastic

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 7 of 24

Part(s) Name	Model/ Specs	Seq. No.	'			
		3.22	Silvery metal pin			
		3.23	Silvery metal (∩ shape)			
Look	,	3.24	Silvery steel bead			
Lock	,	3.25	Silvery metal spring			
		3.26	Silvery metal sheet			
		3.27	Black plastic			
			Black plating metal shelf			
		3.29	Semi-transparent grey plastic sheet with adhesive			
		3.30	White with black plastic			
		3.31	Transparent glass			
		3.32	Semi-transparent plastic sheet			
		3.33	White plastic sheet			
LCD L	LMB202DFC	3.34	Transparent plastic board			
		3.35	Silvery adhesive plastic sheet			
		3.36	White label with black printing			
		3.37	Fibreboard (White coating, solder and SMD resistor)			
		3.38	Black bonding IC (U1, U2)			
		3.39	PCB (Green coating, copper foil, solder, white writing, fibreboard)			
		3.40	PCB (Green coating, copper foil, white writing, fibreboard) (HT-EDFA-2U-CPU-080218 350D420)			
		3.41	White label with black printing			
		3.42	White plastic label with black printing			
		3.43	Silvery metal screw			
		3.44	Silvery metal board			
Switch Power	CH260BHT-	3.45	Silvery with copper-colored metal net			
Supplier	220110VAC	3.46	Olive-brown paperboard with plastic film			
		3.47	Silvery metal board			
		3.48	Silvery metal screw			
		3.49	Multi-colored zinc plating metal			
		3.50	Grey plastic pipe			

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 8 of 24

Part(s) Name	Model/ Specs	Seq. No.	Sample Description			
		3.51	Grey plastic sleeve pipe			
		3.52	Black body	IC (5L0380R)		
		3.53	Silvery metal pin	(IC1, IC2)		
		3.54	Green plastic sheet with white coating			
		3.55	Silvery metal cover			
		3.56	Semi-transparent electrolytic paper			
		3.57	Dull silvery metal sheet	Electrolytic Capacitor (50V, 47µF)		
		3.58	Grey solid sheet	(CD3, CD4)		
		3.59	Black plastic			
		3.60	Silvery metal pin			
		3.61	White glue			
		3.62	Black plastic sheet with white coating			
		3.63	Silvery metal cover			
Switch Power	CH260BHT- 220110VAC	3.64	Dull silvery metal sheet	Electrolytic Capacito		
Supplier		3.65	Grey solid sheet	(400V, 100µF)		
		3.66	Semi-transparent electrolytic paper	(CD1, CD2)		
		3.67	Black plastic			
		3.68	Silver metal pin			
		3.69	Transparent plastic sheet with yellow ad	lhesive		
		3.70	Silvery-white plastic label with black prir	nting		
		3.71	White label with black lettering			
		3.72	Yellow adhesive plastic			
		3.73	Black ferrite			
		3.74	Yellow adhesive plastic (Wider)	CH260BHT		
		3.75	White adhesive plastic	(T1, T2)		
		3.76	Copper coil			
		3.77	Black plastic			
		3.78	Silvery metal pin			

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 9 of 24

rest izebort	NO INC	11001212203	2122697E Date. December 26, 2006 Page 9 01 24				
Part(s) Name	Model/ Specs	Seq. No.	Sample Description				
		3.79	Yellow plastic with black printing	IEC384-14			
		3.80	Silvery-grey solid foil	0.3µF(K)X2			
		3.81	Silvery metal pin	(CX1, CX2)			
		3.82	Yellow adhesive plastic (V-30mH-0.5)				
		3.83	White label with white lettering (LF1)				
		3.84	Black ferrite				
		3.85	White plastic				
		3.86	Copper coil				
		3.87	Black ceramic	PSI SBL2045C			
		3.88	Silvery metal	AKA AT0833			
		3.89	Silvery metal pin	(D5, D6)			
		3.90	White plastic ring (Small Cap)				
		3.91	Grey plastic sheet				
		3.92	Silver metal (With small square hole and be attached to baf				
Switch Power		3.93	Black plastic shrink thimble				
Supplier		3.94	Copper coil	Inductor (L1, L2)			
		3.95	Graphite mandril	(= : , ==)			
		3.96	Green plastic sheet with white coating				
		3.97	Silvery metal cover	1			
		3.98	Semi-transparent electrolytic paper	Electrolytic			
		3.99	Dull silvery metal sheet	Capacitor			
		4.1	Grey solid sheet	(10V, 2200µF)			
		4.2	Black plastic				
		4.3	Silvery metal pin				
		4.4	Blue coating	.=			
		4.5	Black solid	471KD10 (TNR)			
		4.6 Silvery metal pin		(,			
		4.7	Blue coating	Quartz Crystal			
		4.8	Coffee solid	J.Y 102N			
		4.9	Silvery metal pin	(CY1, CY2)			

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 10 of 24

Part(s) Name	Model/ Specs	Seq. No.	Sample Description				
		4.10	Transparent blue plastic thimble				
		4.11	Bright silvery metal				
		4.12	Silvery metal cap with fu	ıse	Fuse		
		4.13	Transparent glass				
	4.14 Black body				CC825-EL817		
		4.15 Silvery metal pin				(IC4)	
		4.16	Silvery ceramic		RS407		
		4.17	Copper-colored metal w	ith silvery plating	(BD1)		
		4.18	Blue coating				
		4.19	Coffee solid		CT81 LY 222M		
		4.20	Silvery metal pin				
		4.21	Black ceramic	5D-11			
		4.22	Silvery metal pin	(NDC)			
Switch	4.23	Yellow resistor with four	Color Circle Resistor				
Power	Power CH260BH1-	4.24	Silver metal pin	(R2, R3)			
Supplier		4.25	Yellow resistor with four	Color Circle Resistor			
		4.26	Silver metal pin		(R23, R24)		
		4.27	Black plastic	IC (5RM463F T	L431AC) (IC5, IC6)		
		4.28	Silver metal pin	10 (001014000 1	L4017(100, 100)		
		4.29	Blue body (SMD Capaci	itor 472M, 1KV) (C1	I, C2)		
		4.30	Blue resistor with five co	olored striations (R1	16, R19, R21, R22)		
		4.31	Blue resistor with five co	olored striations (R4	ł, R5)		
		4.32	Yellow resistor with four	colored striations ((R17, R20)		
		4.33	Yellow resistor with four	colored striations ((R12, R13)		
		4.34	Yellow resistor with four	colored striations ((R6, R10, R11)		
		4.35	Yellow resistor with four	colored striations ((R1)		
		4.36	Yellow resistor with four	colored striations ((R18)		
		4.37	Yellow resistor with thre	e colored striations	(R14, R15)		
		4.38	Yellow resistor with four colored striations (R8)				

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 11 of 24

rest Neport	Report No.: R5H0612122697E Date: December 26, 2006 Page 11			Page 11 01 24		
Part(s) Name	Model/ Specs	Seq. No.	Sample Des	cription		
		4.39	Black body	Diode HER107		
		4.40	Silvery metal pin	(D1, D2, D4)		
		4.41	Yellow body	SMD Capacitor 104		
		4.42	Silvery metal pin (C3, C4, C9, C			
		4.43	Khaki body (SMD Capacito	r102, 1KV) (C7, C8)		
		4.44	Black body	Diode HER104		
	CH260BHT-	4.45	Silvery metal pin	(D3)		
Switch Power Supplier	220110VAC	4.46	Black body	RD1, RD2		
		4.47	Silvery metal pin	KD1, KD2		
		4.48	Silvery metal line (Jump J1	, J2, J3, J4, J5)		
		4.49	Green plastic	LED		
		4.50	Silvery metal pin			
		4.51	Silvery metal pin (CN1, CN2)			
		4.52	PCB (Green coating, copper foil, solder, blac printing) (CH260BHT)			
Pipe	LC94ZKH74-20R	4.53	Indigotic plastic pipe			
Tiny Transmission Tube	1	4.54	Transparent plastic			
Label	1	4.55	White label with black and	yellow coating		
Clamp	1	4.56	Silvery metal sheet			
Thimbe	1	4.57	Black plastic thimble			
Pin	1	4.58	Golden metal pin			
Top Cover	1	4.59	Silvery metal			
Round Small sheet	1	4.60	Silvery metal			
Powder	1	4.61	White powder			
Solid	1	4.62	Black solid			
1	1	4.63	Silvery metal sheet with sil	very squares		
1	1	4.64	Silvery metal sheet with go	lden plating		
1	1	4.65	Dull pink solid with golden plating			
Wire	1	4.66	Golden connecting metal line			
		4.67	Transparent plastic with bla	ack, blue and red color		
1	01314728	4.68	Transparent glue			
		4.69	Silvery metal pipe			
Thimble	1	4.70	White rubber thimble			

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test ReportNo.: RSH0812122897EDate: December 26, 2008Page 12 of 24

Part(s) Name	Part(s) Name Model/ Specs Seq. No.			
Clamp	1	4.71	Silvery metal	
Pin	1	4.72	Golden metal pin	
1	1	4.73	Round golden metal sheet	
1	1	4.74	Silvery metal	
1	1	4.75	Transparent plastic	
Sleeve	1	4.76	Silvery metal sleeve	
Pipe	1	4.77	Beige plastic pipe	
Thimble	1	4.78	Black plastic thimble	
1	SC-P	4.79	Green plastic	
1	1	4.80	Cream-colored plastic	
1	1	4.81	Light green plastic	
Spring	1	4.82	Silvery metal spring	
Sleeve	1	4.83	Silvery metal sleeve	
1	1	4.84	Light green soft plastic thimble	
1	1	4.85	Silvery-white solid stick	
Aluminum Shell	1	4.86	Aluminum board	
SMD Capacitor	104P	4.87	SMD capacitor body	
SMD Resistor	103	4.88	SMD resistor body	
LED	1	4.89	Transparent plastic	
LLD	,	4.90	Silvery metal pin	
Audion	LM35	4.91	Black body	
7 tadion	LIVIOO	4.92	Silvery metal pin	
Magnet	AC023016	4.93	Silver metal magnet	
Thimble	1	4.94	Transparent plastic thimble	
Tiny Conduit	1	4.95	Transparent plastic with yellow color	
		4.96	Silvery metal	
1	PIFI2CG711100	4.97	Transparent plastic with red color	
,	S/N: 62803218	4.98	Transparent glue	
		4.99	Transparent thimble	
Tiny Conduit	,	4.100	Silvery metal	
Tilly Collidati	,	4.101	Transparent plastic with black color	
Tiny Conduit	1	4.102	Light yellow plastic	
Tiny Conduit	1	4.103	Grey plastic	

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 13 of 24

2. The Test Results on XRF:

Z. The Test Kesu	Results								
Tested Items	1.1	1.2	1.3	1.4	1.5	1.6	1.7	1.8	1.9
Lead (Pb)	BL	BL	BL	BL	BL	BL	OL	Х	Х
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	Х	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	Х	Х	BL	BL	Х	Х
Bromine (Br)									

Tooted Items					Results				
Tested Items	1.10	1.11	1.12	1.13	1.14	1.15	1.16	1.17	1.18
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	OL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)	BL	BL	BL		BL	BL	BL		

Tootod Home					Results				
Tested Items	1.19	1.20	1.21	1.22	2.1	2.2	2.3	2.4	2.5
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)		Х		BL	BL		BL	BL	BL

Tooted Items					Results				
Tested Items	2.6	2.7	2.8	2.9	2.10	2.11	2.12	2.13	2.14
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)			BL	BL	BL		BL	Х	Х

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 14 of 24

Tested Items					Results				
rested items	2.15	2.16	2.17	2.18	2.19	2.20	2.21	2.22	2.23
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	Х	Х	BL	Х	BL
Bromine (Br)	Х	Х		Х		BL	Х		

Tested Items					Results				
rested items	2.24	2.25	2.26	2.27	2.28	2.29	2.30	2.31	2.32
Lead (Pb)	BL	BL	BL	BL	BL	OL	OL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	Х	BL	BL	BL	BL	BL	BL
Bromine (Br)				BL	BL		BL	BL	BL

Tested Items		Results											
resteu items	2.33	2.34	2.35	2.36	2.37	2.38	2.39	2.40	2.41				
Lead (Pb)	BL	BL	BL	BL	OL	BL	BL	BL	BL				
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Bromine (Br)	Х					BL		BL					

Tested Items		Results											
rested items	2.42	2.43	2.44	2.45	2.46	2.47	2.48	2.49	2.50				
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Bromine (Br)	BL		BL		Х		Х		BL				

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 15 of 24

Tested Items					Results				
rested items	2.51	2.52	2.53	2.54	2.55	2.56	2.57	2.58	2.59
Lead (Pb)	BL	BL	BL	BL	BL	OL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)					Х			Х	

Tested Items		Results											
rested items	2.60	2.61	2.62	2.63	2.64	2.65	2.66	2.67	2.68				
Lead (Pb)	BL	Х	BL										
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Bromine (Br)	Х			BL		BL		BL					

Tested Items					Results				
resteu items	2.69	2.70	2.71	2.72	2.73	2.74	2.75	2.76	2.77
Lead (Pb)	BL	BL	BL	BL	BL	BL	OL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)	BL		BL		BL	BL		BL	BL

Tested Items		Results											
rested items	2.78	2.79	2.80	2.81	2.82	2.83	2.84	2.85	2.86				
Lead (Pb)	OL	OL	BL	BL	BL	BL	Х	BL	BL				
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Bromine (Br)		BL			Х	Х	Х		BL				

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 16 of 24

Tested Items					Results				
rested items	2.87	2.88	2.89	2.90	2.91	2.92	2.93	2.94	2.95
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	Х	BL	BL	BL	BL
Bromine (Br)		Х	BL	BL		BL			Х

Tested Items					Results				
rested items	2.96	2.97	2.98	2.99	3.1	3.2	3.3	3.4	3.5
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	Х	BL
Bromine (Br)					Х	BL			

Tested Items					Results				
rested items	3.6	3.7	3.8	3.9	3.10	3.11	3.12	3.13	3.14
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)		Х		Х		Х			BL

Tested Items					Results				
rested items	3.15	3.16	3.17	3.18	3.19	3.20	3.21	3.22	3.23
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	Х	Х	BL	BL	BL	BL	BL
Bromine (Br)							Х		

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 17 of 24

Tested Items					Results				
rested items	3.24	3.25	3.26	3.27	3.28	3.29	3.30	3.31	3.32
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	Х	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)				Х		BL	BL	BL	BL

Tested Items					Results				
rested items	3.33	3.34	3.35	3.36	3.37	3.38	3.39	3.40	3.41
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	OL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)	BL	BL	BL	BL	Х	Х	Х	Х	BL

Tested Items					Results				
rested items	3.42	3.43	3.44	3.45	3.46	3.47	3.48	3.49	3.50
Lead (Pb)	BL	BL	OL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	Х
Bromine (Br)	BL					BL			

Tested Items		Results											
rested items	3.51	3.52	3.53	3.54	3.55	3.56	3.57	3.58	3.59				
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Bromine (Br)	BL	Х		BL		BL		BL	BL				

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 18 of 24

Tested Items					Results				
rested items	3.60	3.61	3.62	3.63	3.64	3.65	3.66	3.67	3.68
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	OL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)		Х	Х			BL	BL	BL	

Tested Items					Results				
rested items	3.69	3.70	3.71	3.72	3.73	3.74	3.75	3.76	3.77
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)	Х	BL	BL	BL		BL	BL		BL

Tested Items					Results				
resteu items	3.78	3.79	3.80	3.81	3.82	3.83	3.84	3.85	3.86
Lead (Pb)	OL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)		Х	BL		BL	BL		Х	

Tested Items					Results				
rested items	3.87	3.88	3.89	3.90	3.91	3.92	3.93	3.94	3.95
Lead (Pb)	BL	BL	BL	BL	BL	OL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)	Х			BL	BL		Х		BL

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 19 of 24

Tested Items					Results				
rested items	3.96	3.97	3.98	3.99	4.1	4.2	4.3	4.4	4.5
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL
Bromine (Br)	BL		BL		BL	BL		Х	BL

Tested Items	Results										
rested items	4.6	4.7	4.8	4.9	4.10	4.11	4.12	4.13	4.14		
Lead (Pb)	BL	BL	BL	BL	BL	Х	BL	BL	BL		
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Bromine (Br)		Х	BL		BL			BL	Х		

Tested Items	Results										
rested items	4.15	4.16	4.17	4.18	4.19	4.20	4.21	4.22	4.23		
Lead (Pb)	BL	BL	OL	BL	BL	BL	BL	BL	BL		
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Bromine (Br)		Х		Х	BL		BL		BL		

Tested Items	Results											
rested items	4.24	4.25	4.26	4.27	4.28	4.29	4.30	4.31	4.32			
Lead (Pb)	BL	BL	BL	BL	OL	BL	BL	BL	BL			
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL			
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL			
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL			
Bromine (Br)		BL		Х		Х	BL	BL	BL			

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 20 of 24

Tested Items	Results										
resteu items	4.33	4.34	4.35	4.36	4.37	4.38	4.39	4.40	4.41		
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Bromine (Br)	BL	BL	BL	BL	BL	BL	Х		Х		

Tested Items	Results										
rested items	4.42	4.43	4.44	4.45	4.46	4.47	4.48	4.49	4.50		
Lead (Pb)	BL	BL	BL	BL	BL	BL	OL	BL	BL		
Cadmium (Cd)	Х	BL									
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Bromine (Br)		BL	Х		BL			Х			

Tested Items	Results										
rested items	4.51	4.52	4.53	4.54	4.55	4.56	4.57	4.58	4.59		
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	Х	BL	BL	BL		
Bromine (Br)		Х	BL	BL	BL		Х				

Tested Items		Results											
rested items	4.60	4.61	4.62	4.63	4.64	4.65	4.66	4.67	4.68				
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL				
Chromium (Cr)	Х	BL	BL	Х	BL	BL	BL	BL	BL				
Bromine (Br)		BL		BL				BL	BL				

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 21 of 24

Tested Items	Results										
resteu items	4.69	4.70	4.71	4.72	4.73	4.74	4.75	4.76	4.77		
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	Х	BL	Х	BL	BL	BL	BL	Х	BL		
Bromine (Br)		BL					BL		BL		

Tested Items	Results										
rested items	4.78	4.79	4.80	4.81	4.82	4.83	4.84	4.85	4.86		
Lead (Pb)	BL	BL	BL	BL	BL	OL	BL	BL	BL		
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	Х	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Bromine (Br)	BL	Х	Х	BL			BL	BL			

Tested Items	Results										
rested items	4.87	4.88	4.89	4.90	4.91	4.92	4.93	4.94	4.95		
Lead (Pb)	BL	Х	BL								
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL	BL		
Chromium (Cr)	BL	BL	BL	BL	BL	BL	Х	BL	BL		
Bromine (Br)	BL	BL	Х		BL			BL	BL		

Tested Items		Results											
rested items	4.96	4.97	4.98	4.99	4.100	4.101	4.102	4.103					
Lead (Pb)	BL	BL	BL	BL	BL	BL	BL	BL					
Cadmium (Cd)	BL	BL	BL	BL	BL	BL	BL	BL					
Mercury (Hg)	BL	BL	BL	BL	BL	BL	BL	BL					
Chromium (Cr)	Х	BL	BL	BL	Х	BL	BL	BL					
Bromine (Br)		BL	BL	BL		BL	BL	BL					

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 22 of 24

Note:

- BL = Below Limit by XRF analysis
- OL = Over Limit by XRF analysis
- X = Inconclusive (questionable, need further chemical analysis)
- The test results on XRF only for refernce.

Remark:

Results were obtained by XRF for primary screening, and further chemical testing by ICP (for Cd, Pb, Hg), UV-VIS (for CrVI) and GCMS (for PBBs, PBDEs) are recommended to be performed, if the concentration exceeds the below warning value according to IEC 62321/ 2nd (111/95/CDV).

Element	Unit	Non-metal	Metal	Composite Material
Cd	mg/kg	BL ≤70-3 < X <130+3 ≤ OL	BL ≤70-3 < X <130+3 ≤ OL	LOD < X < 250+3 ≤ OL
Pb	mg/kg	BL ≤700-3 < X < 1300+3 ≤ OL	BL ≤700-3 < X < 1300+3 ≤ OL	BL ≤500-3 < <i>X</i> <1500+3 ≤ OL
Hg	mg/kg	BL ≤700-3 < X <1300+3 ≤ OL	BL ≤700-3 < X <1300+3 ≤ OL	BL ≤500-3 < X < 1500+3 ≤ OL
Cr	mg/kg	BL ≤700-3 < X	BL ≤700-3 < X	BL ≤500-3 < X
Br	mg/kg	BL ≤300-3 < X		BL ≤250-3 < X

Note:

BL = Below Limit

OL = Over Limit

X = Inconclusive

LOD = Limit of Detection

The XRF screening test for RoHS elements – The reading may be different to the actual content in the sample be of non-uniformity composition.

The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS directive 2002/95/EC.

Photo is included.

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 23 of 24

RoHS Restricted Substances	Maximum Concentration Value (mg/kg) (by weight in homogenous materials)
Cadmium (Cd)	100
Lead (Pb)	1000
Mercury (Hg)	1000
Hexavalent Chromium (Cr VI)	1000
Polybrominated biphenyls (PBBs)	1000
Polybrominated diphenylethers (PBDEs)	1000

Disclaimers:

This XRF Screening report is for reference purposes only. The applicant shall make its/his/her own judgment as to whether the information provided in this XRF screening report is sufficient for its/his/her purposes.

The result shown in this XRF screening report will differ based on various factors, including but not limited to, the sample size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber, metal, glass, ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to obtain quantitative data.

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.



Test Report No.: RSH0812122897E Date: December 26, 2008 Page 24 of 24

Photograph of Sample



BACL authenticate the photo on original report only

End of Report

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Bay Area Compliance Laboratories Corp.(Shenzhen)_